ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

L

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
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n 1 25993311 GHz 9.69 dBm Oce Bw Freq Offset -22.232 496 009 kHz_
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FR1 n38 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

| e - i [

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz

= 3035 SWT .01 ms ® VBW 1 Mz _Mode Auto Sweep - an 3005 SWT 1.01ms = VBW 1wz Mode Auto sweep
1 Gecupied Bandwidth e |1 Occupied Bandwidin
. - i . A B R L ey B P
] 4 i |
0. - 0. - -
i \ 7 ‘i
| y e |
i = ; v L
REIRL R PO T f| Il
A V‘JFL W) i l.h« " . . 1 ‘ﬂ o l a
T o e | |20t = v
7 2595 Gz 001 e 0 Mz Span 20.0 MHz | | | 2.595 GHx 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 2593282 GHz 13.79 dBm Oce B 8.722006 477 MHz mi 1 259506 GHz 14.41 dBm Qce Bu 8715786107 MHz
n 1 2595904 GHa 605 dim Oce B Centroid 2594951 45 GHz n 1 2590 601 GHa 600 dim Occ B Centroid 2,594 958 857 GHz

n 1 25993125 GHz 507 dm Oce B Frieq Offset 48550063 024 kHz n 1 25993167 GHz .46 dbm Oce Biw Freq Offset 41143 117 686 kHz
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Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz Ref Level 30,00 0B Offset 3,50 48 = REW 200 kHz
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2 Marker Table 2 Marker Table
W 1 2591743 GHz 13.43 dBm Oce 8.733 360026 MHz W 1 2592281 GHz 11.76 dBm Qcc B 8.738084 155 MHz
n 1 25906071 Gz 7.17 dim Occ B Centroid 2594871757 Gz n 1 25906083 Gz 117 diim Occ B Gentroid 2594977303 GhHz
n 1 25093404 GHz 601 dim Occ B Freq Offset 26213091 181 kb n 1 25093463 GHz 448 dim Occ B Fre Offset 2263693232 kb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

05:17:52 PM 12/18/2023

- A 3000 SWT 101 ms & VBW 1 iz Mode Auto Swesp
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2 Marker Table

M 1 2591344 GHz 17.45 dBm Oce B 13.01441299 MHz

n 1 25881 GHz 12.34 dim Occ B Centroid 2594507 16 GHa

n 1 26011144 GHz 1045 dém O B Freq Oifset 392 839821 422 ke

-

FR1 n38 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
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05:16:08 PM 12/18/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,50 48 = REW 300 kHz

- Are 3008 SWT 1.01ms ® VBW 1 MHz Mode Auto Sweep - Are 3008 SWT 1.01ms ® VBW 1 MHz Mode Auto Sweep
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2 Markes Toble 2 Markes Toble

] 1 2594281 GHz 13.48 dBm Occ 13747895127 MHz ] 1 2580954 GHE 11.83 dBm Qe Bur 13.730431 197 MHz

n 1 2568081 2 Gz 787 dim Occ B Centroid 2591955 192 Gz n 1 2568001 Gtz 1479 dim Occ B Centroid 2591955 332 Gz

n ' 2601829 1 GHz 754 dgm Occ B Freq Offset 4807750153 ki n ' 26018205 GHz 651 dim Occ B Freq Offset 44667505971 Kz
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

S
3008 SWT 101ms = VBW 2MHz  Mode Auto Sweep
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2 Markes Toble

M 1 2580325 GHz 18.78 dBm Occ Bw 18.056664 035 MHz

n 1 2585763 8 6tz 1200 dim Occ B Centroid 255479213 Glz

n ' 26038205 GHz 1232 dém Occ B Freq Offset -207 859 902 596 kiz

05:09:26 PM  12/18/2023

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

| e - i [

RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz

= an 3008 SWT_1.01ms = VBW 2 Mtz Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 2tz Mode Auto Sweep
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64QAM 256QAM

B e - i L

RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz RefLevel 30,00 dBn  Offset 3,50 08 = REW 500 kHz

= an 3000 SWT 101 ms © VBW 2z Mode Auto Sweep = an 3005 SWT_1.01ms ® VBW 2z Mode Auto Sweep
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2 Marker Table 2 Marker Table
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TEL : 886-3-327-3456 Page Number 1 A9-12 of 39
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3z

Mode Auto Sweep
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2 Marker Table

M 1 2587567 GHz 19.95 dBm Occ Bw 27.331374985 MHz
m 1 25807751 GHz 13.58 dim Oce Bw Centroid 2,594 440 804 GHz
i 1 26081065 GHz 1265 dgm Oce B Freq Offset 555195 556 144 kHz
LU "
05:05:00 PM 12/18/2023

FR1 n38 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

tiVie Spactrum

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
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asse11706Hs
2 : i
U N e T P APUV PO BSRPRS WAY T N e A
10 f 10 i -
/ Y / \
o . i o i ;
L Al il 'n
A G T ——— SV P
B e ik Ly || el e
Easssen 001 pis S Span 0 Wi || [cF2sss Ge 001 pis () Span 0N
2 Marker Table 2 Marker Table
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64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- A 3008 SWT 101 ms ® VBW 3wz Mode Auto Swesp - A 3008 SWT 101 ms @ VBW 3wz Mode Auto Swesp
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2 Marker Table 2 Marker Table
M 1 2588536 GHz 16.75 dBm Occ Bw 28.293756 682 MHz M 1 2591823 GHz 15.03 dBm Oce B 28.379337195 MHz
m 1 2580508 GHz 1041 dim Occ s Centroid 2595054881 GHz n 258072 6z 8.6 dim Occ B Centroid 2591909625 Giz
n 1 25609 2018 GHz 1160 dm Occ B Freq Offset 5881126 613 ks n 1 26090993 GHz 875 diim Occ B Fre Offset 90375196 733 kb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

2603312 GHz
25759214 6Hz
26120114 GHe
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FR1 n38 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- At 3008 SWT 101 ms ® VBW 3 MHz  Mode Aitn Sweep - At 3005 SWT 101 ms ® VBW 3 MHz  Mode Auto Sweep
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64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- are 3008 SWT 101 ms = VEW 3t Mode Auto Swesp - are 3008 SWT 101 ms = VEW 3tz Mode Auto Swesp
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2 Marker Table 2 Marker Table
M 1 2605549 GHz 15.88 dBm Oce B 38.300141 579 MHz M 1 260531 GHz 1366 dBm Oce B 38323025094 MHz
n 1 25758408 6z 9.96 dim Occ B Centroid 2.534 990628 Gz n 1 2575 B27 GHa 545 dim Gec B Gentroid 2,594 988 538 Gz
n 1 26141409 GHz 10.06 dém O B Freq Oifset 5172165 789 ki n 1 26141501 GHe 7.97 dbm Occ B Freq Oifset 11462 044 918 kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

Conducted Band Edge

FR1 n38 / 10MHz / DFT-S OFDM / PI/2 BPSK

1 Spurious Emissions

Lowest Band Edge / 1RBO Power Limit -10 dBm > -19.44 dBm Pass
vien - [ — - |
Ref Level 20,00 dBm  Offset 10.60 g8 Made Auto Sweep SGL Ref Level 30,00 dBm  Offset 10.60 dB = RBW 10 kHz SGL
Count 100100 | = Att 3048 & SWT 100ms ® VBW 30kz Mode Sweep Count 100/100
1 Spurious Emissians 1ACIR 1Rm Avg
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2.545 GHz 10005 pts. 5 MHz/ 2.58 GHz .cha \ [ +
2 Result Summary
2,545 GHz 2,560 GHz 1.000 MHz 2.55967 GHz 39.64 dBm -14.64 dB CF 2.5685 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2,560 GHz 2565 GHz 1.000 MHz 2.56488 GHz 20.40 dBm -7.40 dB 2 Result Summar None
2.565 GHz 2.569 GHz 1.000 MH: g;gg;gn: 1;;; :gm ggg zg
Tange: Teaons To0000 e 257078 GHz 2035 dBm 965 dB T ffen 1000 itz 54 dom
oy UL et - 20D
10:54:33 AM  12/19/2023 01:58:13 B 12/19/2023
Highest Band Edge / 1IRBmax Power Limit -10 dBm > -25.48 dBm Pass
Ref Leved 40.00 dBm  Offset 10.60 08 Mode Auto Sweep SGL Ref Level 30.00 dBm  Offset 10.60 dB = RBW 10 kHz SGL
Caunt 100/100 = Att 30d8 & SWT 100ms * VBW 30 kHz Mode Sweep Count 100/100
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2.61 GHz 8105 pts. .5 MHz/ 2.645 GHz | -60 dBmr T 1 ’ 1 m H I
2 Result Summary
2610 GHz 2620 GHz 100.000 kHz 261908 GHz 1838 dBm 11.62 dB CF 2.6218 GHz 1001 pts 200.0 khz/ Span 2.0 MHz
2620 6Hz 2621 GHz 200000 ke 262001 GHz 13.08 dBm -3.08 dB 2 Result Summa None
2621 GHz 2625 GHz 1.000 MHz 2.621 80 GHz -4.52 dBm 5.48 dB
2625 GHz 2630 6Hz 1,000 MHz 2.62566 GHz 21.82 dBm -8.82dB Tal [Ref) 1,000 MHz -25.48 dBm
2630 GHz 2645 GHz 1.000 MH: 263126 GHz 45.76 dBm -20.76 dB Tx Total -25.48 dBm
[T R

11500524 AN 12/18/2023
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©02:02:57 B4 12/19/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / PI/2 BPSK

— |
ot Lo 00 AN Ot Y01 o Mode Auto Sweep saL RefLevel 50.00d8m  Offset 10.50 d8 Mode Auto Sweep s6L
i) Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit Chec¥ PRSS it Check
Line _SPURJOUS_LINE_ABS_0G2 —I 3 - e SPLIE‘DLS LINE_ABS_oq2
04 T sPORIBUS_LINE_ABS_002
20 dBew 20
10
oty Ay M
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10 I‘ T - 1
3 | I b L J\
SPURIGUS_UNE ABS 002 ¥ r' HT"’ I
30 E
40 dBm R
| —— ]

2545 GHi 10005 pts 5 MHa/ 258GHz | 261 GHz 8105 pts 5 MHz/ 2,685 Gz
2 Result Summary 2 Result Summary

2545 GHz 2560 GHz 1.000 MHz 255879 GHz -34.51 dBm 9.51dB 2610 GHz 2620 GHz 100.000 kHz 261086 GHz 6.56 dBm -23.44 dB

2560 GHz 2565 GHz 1.000 MHz 2.564 59 GHz -23.98 dBm -10.98 dB 2,620 GHz 2621 GHz 200,000 kHz 2.62010 GHz -19.18 dBm 9.18d8

2.565 GHz 2569 GHz 1.000 MHz 2.568 60 GHz -12.73 dBm -2.73 dB 2621 GHz 2625 GHz 1.000 MH; 262113 GHz 12.52 dBm -2.52dB

2569 Gz 2570 GHz 300,000 ke 256996 GHz -21.70 dBm 1170 dB 3625 GHr 7630 GHz 1,000 MHz 262501 GHz 17.08 dBm -4.08 dB

2570GHz 2.580 GHz 100,000 kiz 257183 64z 7.53 dBm 2228 2630 GHz 2645 Ghz 1.000 MHz 2.63156 GHz -36.38 dBm 113848

Ready Imm e Readly T
10:54:05 AN 12/19/2023 10:59:56 AM  12/1%/2023
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Power Limit -10 dBm > -25.53 dBm Pass

Made Auto Sweep SGL RefLevel 30.00dBm  Offset 10,6005 = RBW 10 kHz 6L

Ref Level 3000 dBm  Offset 10.60 0B
Count 100100 | ® Att 3048 ® SWT__100ms ® VBW 30z _Mode Sween Count 100/100
1 Spurious Emissians 1ACIR 1Rm Avg
Uimit Checd AL
Line _SPURJOUS_LINE_ABS_062 il
30 dbmr T T 20 dB———————————— 1
20 dBew l’ 10
Ihi
10 | T
| 0 dé
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a m
10
1080 |
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30

0O O
\

2.545 GHz
2 Result Summary

| b A W (i o iy i
ol ] Wolldis il " WWNWWWWWWI g

3.5 MHz/ 258GHz [ |- dgimr

10:55:01 AM  12/1$/2023

2,545 GHz 2,560 GHz 1.000 MHz 2.55972 GHz -42.40 dBm -17.40 dB CF 2.568 47 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2360GHz 2565 GhHz 1000 Mz 2556457 GHz -21.72 dBm 8728 2 Result Summ None

1565 GHz 12569 GHz 1.000 MHz 2.56847 GHz -3.27 dBm 6.73 dB

2569t 2510 GHe 200,000 kHz 257000 GHz 1402 dBm 402 dB " -

2570 Gz 2580 Gz 100,000 kHz 257096 GHz 19.44 dBm -10.56 B T Ren 1.000 Wt S5 dim

ety R - 0231219
01:56:41 BM 12/19/2023

Highest Band Edge / 1IRBmax Power Limit -10 dBm > -25.16 dBm Pass

Ref Level 40.00 dBm  Offset 10,60 d8

RefLevel 30.00dBm  Offset 10.60d8 & RBW 10 kHz

Mode Auto Sweep saL
Caunt 100/100 = Att 30d8 & SWT 100ms * VBW 30 kHz Mode Sweep
1 Spurious Emissions 1 ACLR
Limit Ched Al
Uine:_SPURIOUS_LINE_ABS_042 Al

SPORTBUS_UNE |ABS_002 L I | T

™ 10
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| 0 ds
0 dBnr ‘ T
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b b ALY | | g 1 L R LAk f“"
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11500552 MM 12/18/2023

251 GHz 105 pts 5 MiHz/ 2585 Ghz | 60 diime
2 Result Summary
2610 GHz 2620 GHz 100.000 kHz 261920 GHz 18.65 dBm -11.35 dB G 1001 pts 200.0 khz/ Span 2.0 MHz
2620 GHz 2621 GHz 200000 ke 262000 GHz -13.62 dBm -3.62dB 2 Result Summa None
2621GHz 2625 GHz 1.000 MHz 262190 GHz -5.45 dBm 255 dB
2625 GHz 2630 GHz 1,000 MHz 262512 GHz 2355 dBm 1055 dB Tel (Ref] 2,000 MHz "25.16 dBm
2630 GHz 2645 GHz 1.000 MH: 263022 GHz 45.73 dBm -20.73 dB Tx Total 2516 dBm
ey R 5 D00 P————rre

02:09:52 M 12/19/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / QPSK

oo m ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO Power Limit -10 dBm > -21.66 dBm Pass
Ref Level 40.00dBm  Offset 10.60 dB Made Auto Sweep SGL Reflevel 3000 dBm  Offset 10.60dB = RBW 10 kiz S6L
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2610 GHz 2620 GHz 100.000 kHz 261920 GHz 18.08 dBm 11.92 dB CF 26215 GHz 1001 pts 2000 kia/ Span 2.0 MHz
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2630 GHz 2645 GHz 1.000 MH: 263111 GHz -46.10 dBm 21.10 dB Tx Total -23.82 dBm
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 16QAM

pp— | e - =
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Power Limit -10 dBm > -25.10 dBm Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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2545 Gz 2560 GHz 1.000 MHz 255978 GHz -35.92 dBm -10.52 dB 2610 GHz 2620 GHz 100.000 kHz 261121 GHz 4,50 dBm -25.50 dB
2560 GHz 2565 GHz 1.000 MHz 256410 GHz -29.81 dBm -16.81 dB 2620 GHz 2621 GHz 200.000 kifz 262001 GHz -21.65 dBm 1165 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Power Limit -10 dBm > -27.50 dBm Pass
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SPORTON LA

.. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 10MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 /10MHz / CP OFDM / QPSK / Full RB

B e - =
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2560 GHz 2565 GHz 1.000 MHz 2.56497 GHz 2,620 GHz 2621 GHz 200,000 kHz 2.62001 GHz <21.20 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

11:10:07 AN 12/18/2023
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2555 GHz 2565 GHz 1.000 MHz 2.564 08 GHz -10.89 dB 2620 GHz 2621 GHz 300,000 kHz 2.62008 GHz -24.10 dBm -14.10d8
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n38 / 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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FR1 n38/15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 15MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

11:12:02 AN 12/18/2023

et Lot 00 s s 1050 T ke S sau Reflevel 9000d8m Offset 10608 Mode AuloSweep saL
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Limit Chesi PRSS Linait Chek =
Line _SPURJOUS_LINE_ABS_od2 P . line _SPURloUS_LINE_s5_og2
30 dBe T T SPORIDUS_LINE_ABS_002
20 dBm 20
10
’ o ., ks I
o L e T AR J&M-WW"‘WW’I‘]
10 { -1 T
I
an / 1 ) }
SPURIGUS_UNE ABS 002 " | l‘
F } I
30 i i
| T
(s I
Laad
CF 2.565 GHz 10005 pts. 0 MHz/ Span 40.0 MHz || | 2,605 GHz 10005 pts 0 MHz/ 2.645 GHz
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2545 Gz 2555 GHz 1.000 MHz 255417 GHz -40.92 dBm -15.92d8 2605 GHz 2620 GHz 100.000 kHz 260610 GHz 2.02 dBm -21.98dB
2555 GHz 2565 GHz 1.000 MHz 2.564 19 GHz 32.81 dBm -19.81 dB 2620 GHz 2621 GHz 300,000 kHz 2.62010 GHz -32.20 dBm -22.20 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.568 77 GHz 23.47 dBm -13.47 dB 2.621 GHz 2625 GHz 1.000 MHz 262121 GHz 24.46 dBm -14.46 dB
2563 GHz 2570GHz 300,000 kHz 2.56999 GHz 26.06 dBm -16.06 dB 3625 GHz TE35GHz 1.000 MHz 2.62607 GHz 30,51 dBm -17.51 dB
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FR1 n38/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge
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RefLevel 40.00dBm  OMfset 10.60 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

11:32:23 AN 12/18/2023

11:38:25 AM  12/19/2023
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2545 GHz 2555 GHz 1.000 MHz 255464 GHz -5.90 dB 2600 GHz 2620 GHz 100.000 kHz 261676 GHz 3.82 dBm -26.18 dB
2555 GHz 2565 GHz 1.000 MHz 2.56124 GHz -12.40 dB 2620 GHz 2621 GHz 500,000 kHz 2.62018 GHz .21.58 dBm -11.58 dB
2.565 GHz 2569 GHz 1.000 MHz 2.568 56 GHz -6.83 dB 2621 GHz 2.625 GHz 1.000 MHz 2.62180 GHz 17.83 dBm -7.83 dB
1569 Gtz 2510 GHz 500,000 kftz 256992 GHz -11.37 dB 3625 GHr 7640 GHz 1,000 MHz 2.63053 GHz 2278 dBm 5.78d8
2570GHz 2.590 GHz 100,000 khz 257245 GHz 313 dBm 2607 48 2540 GHz 2645 Ghz 1.000 MHz 264401 GHz -36.05 dBm 11,05 dB
ety o o DN - U

FR1 n38/20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

11:32:55 AM 12/1$/2023

11:37:83 AM 12/18/2023
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2555 GHz 2565 GHz 1.000 MHz 2.564 57 GHz -11.54 dB 2620 GHz 2621 GHz 500,000 kHz 2.62037 GHz 19.80 dBm -9.80 dB
2565 Gta 2569 Gta 1,000 MH: 2.56826 Ghiz -10.74 dB 2621 GHz 25625 Gz 1.000 Mz 262129 GHz 19.11 dBm 0.11d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

RefLevel 40.00dBm  Offset 10.60 d8.

Mode Auto Sweep

s6L

Made Auto Sweep saL.
Caunt 100/100 Count 100/100
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2545 GHz 2555 GHz 1.000 MHz 255462 GHz -30.87 dBm -5.87dB 2600 GHz 2620 GHz 100.000 kHz 261351 GHz 3.23 dBm -26.71
2555 GHz 2565 GHz 1.000 MHz 2.562 48 GHz -27.40 dBm -14.40 dB 2620 GHz 2621 GHz 500,000 kHz 2.62007 GHz -22.21 dBm 122148
2.565 GHz 2569 GHz 1.000 MHz 2.568 76 GHz -14.24 dBm -4.24 dB 2621 GHz 2.625 GHz 1.000 MHz 2.62189 GHz -19.99 dBm -9.99 dB
1569 Gtz 2570 GHz 500,000 kftz 256998 GHz -23.02 dBm -13.02 dB 3625 GHr 7640 GHz 1,000 MHz 262500 GHz 2237 dBm 537d8
2.570 GHz 2.590 GHz 100,000 khz 258353 GHz 263 dBm 2328 2540 GHz 2645 Ghz 1.000 MHz 264016 GHz -37.08 dBm -12.08d8
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2545 GHz 2555 GHz 1.000 MHz 255346 GHz -883dB 2600 GHz 2620 GHz 100.000 kHz 261668 GHz 2.35 dBm -21.65 dB
2555 GHz 2565 GHz 1.000 MHz 2.564 66 GHz -15.91 dB 2620 GHz 2621 GHz 500,000 kHz 2.62009 GHz -24.98 dBm -14.98 dB
2,565 GHe 2569 GHz 1.000 Mtz 256868 GHz -1.63dB 2621 GHz 2625 GHz 1.000 MKz 2.62290 GHz -23.63 dBm -13.63 8
2569 GHz 2570GHz 500,000 kfiz 156994 GHz -14.30dB 2625GHz 2640 GHz 1.000 MHz 262674 GHz -25.12 dBm 12124d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n38 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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S et 0 s 0fteet 10 0 Mode Auto Sweep saL RefLevel 50,00 dBm  Offset 10.60d8. Mode Auto Sweep s6L
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2545 GHz 2555 GHz 1.000 MHz 255449 GHz -11.84d8 2600 GHz 2620 GHz 100.000 kHz 261517 GHz 0.50 df -29.50 df
2555 GHz 2565 GHz 1.000 MHz 2.56342 GHz -19.57 dB 2,620 GHz 2621 GHz 500,000 kHz 2.62009 GHz 30.14 dBm -20.14 dB
2.565 GHz 2569 GHz 1.000 MHz 2.56818 GHz -13.86dB 2621 GHz 2.625 GHz 1.000 MHz 2.62120 GHz 26.47 dBm -16.47 dB
2569 Gz 2570 Gie 500000 ke 2.56998 GHz -13.68 dB 7625 GHz 7640 GHz 1,000 MHz 262533 GHz 30.51 dBm 1751 dB
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2545Gliz 2555 GHz 1.000 Mz 234 10 G L] 2600 GHz 2620 GHz 100.000 kfz 261876 GHz 1,08 dBm -28.92d8
2555 GHz 2565 GHz 1.000 MHz 2.56493 GHz 2,620 GHz 2621 GHz 500,000 kHz 2.62079 GHz 20.36 dBm -10.36 dB
2565 GHz 2569 GHa 1.000 Mitx 2.56857 GHz 2621 GHz 2625 GHz 1.000 MHz 2.62143 GHz 12.94 dBm -2.94 dB
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